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5.2 Bandwidth for DSSS [Section 15.247 (a)(2)]

5.2.1 Test Procedure

The Transmitter output of EUT was connected to the spectrum analyzer. The 6 dB bandwidth
of the fundamental frequency was measured. The setting of spectrum analyzer is asfollows

Equipment mode Spectrum analyzer
Detector function Peak mode
RBW 100K Hz
VBW 100KHz
522 Test Setup
Spectrum
EUT Andyzer

5.2.3 Tedst Data:

6dB Bandwidth

Temp. (? C): 25
Test Engr: Jerry Chiou Humidity (%): 50
Chenndl Frequency 6dB Bandwidth Limit Pass/Fail
(MH2) (MH2) (MH2)
1 2412 16.56 0.5 Pass
6 2437 16.56 0.5 Pass
11 2462 16.56 0.5 Pass
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5.3 DSSS M aximum Peak Output Power [Section 15.247 (b)(1)]

5.3.1 Test Procedure
The Transmitter output of EUT was connected to the peak power anayzer.

532 Test Setup

EUT Spectrum
Andyzer
5.3.3 Test Data
Maximum Peak Output Power
Temp. (? C): 25
Test Engr: Jerry Chiou Humidity (%): 50
Peak Peak
Analyzer .
Fregquency . CableLoss| Power Power Limit .
Channel |~ \MHz) FzgeBdr'ng @B) | Ouput | Ouput | (@Bm) | FEFE
(mW) (dBm)
1 2412 13.7 1.1 30.20 14.8 30 Pass
6 2437 14.06 1.1 32.81 15.16 30 Pass
11 2462 14.29 1.1 34.59 15.39 30 Pass
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54 Radiated Emission M easurement [Section [15.247(c)(4)]

5.4.1 EUT Configuration

The equipment under test was set up on the 10 meter chamber with measurement distance of 3
meters. The EUT was placed on a non-conductive table 80cm above ground.

Any changes made to the configuration, or modifications made to the EUT, during testing are
noted in the following test record.

54.2 Test Procedure

The system was set up as described above, with the EMI diagnostic software running. We
found the maximum readings by varying the height of antenna and then rotating the turntable.
Both polarization of antenna, horizontal and vertical, are measured.

30M to 1GHz: The highest emissions between 30 MHz to 1000 MHz were aso analyzed in
details by operating the spectrum analyzer and/or EMI receiver in quasi-peak mode to
determine the precise amplitude of the emissions. While doing so, the interconnecting cables
and major parts of the system were moved around, the antenna height was varied between one
and four meters, its polarization was varied between vertical and horizontal, and the turntable
was slowly rotated, to maximize the emission.

1GHz — 25GHz: The highest emissions were aso analyzed in details by operating the
spectrum analyzer and/or EMI receiver in peak mode to determine the precise amplitude of the
emission. While doing so, the interconnecting cables and maor parts of the system were
moved around, the antenna height was varied between one and four meters, its polarization
was varied between vertical and horizontal, and the turntable was slowly rotated, to maximize
the emission. During test the EMI receiver and spectrum was setup according to EMI
Receiver/Spectrum Analyzer Configuration.

For thetest of 2™ to 10" harmonics frequencies, the equipment setup was also refer to EMI
Receiver/Spectrum Analyzer Configuration. The freguencies were tested using Peak mode
firgt, if the test data is higher than the emissions limit, an additional measurement using
Average mode will be performed and the average reading will be compared to the limit and
record in test report.

5.4.3 EMI Receiver/Spectrum Analyzer Configuration (for the frequenciestested)

Frequency Range Tested:
Detector Function:

30MHz~1000MHz
Quasi-Peak Mode

Resolution Bandwidth (RBW): 120KHz

Video Bandwidth (VBW) 1IMHz
Frequency Range Tested: 1GHz - 25 GHz
Detector Function: Peak Mode
Resolution Bandwidth (RBW): 1MHz

Video Bandwidth (VBW) 3MHz
Freguency Range Tested: 1GHz - 25 GHz
Detector Function: Average Mode
Resolution Bandwidth (RBW): 1MHz

Video Bandwidth (VBW) 10 Hz
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54.4 Test Data (30MHz—-1GH2):
30M — 1GHz Open Field Radiated Emissions (Horizontal) Channd 1, 6, 11

Operator:JerryChiou

Temperature(C):25

Humidity(%0):63

Frequency | RxAmp. | AntFact | CableLoss | PreAmpGain | Corrct.Emi. Limit Margin | Ant.Pos. | TablePos.
MHz (dBuV) | (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) (dB) (cm) (deg)
67.83 14.93 6.21 1.50 0.00 264 40.00 -17.36 101.00 270.00
84.32 11.73 7.76 1.67 0.00 21.17 40.00 -18.83 101.00 58.00
95.96 11.36 9.91 1.79 0.00 23.07 43.50 -20.43 101.00 85.00
121.18 1174 1251 1.95 0.00 26.19 4350 -17.31 101.00 58.00
148.34 14.92 10.37 231 0.00 27.60 43.50 -15.90 101.00 349.00
226.91 12.67 9.93 2.80 0.00 2540 46.00 -20.60 101.00 33.00
750.71 1.08 19.80 5.04 0.00 25.92 46.00 -20.08 101.00 85.00
824.43 0.87 20.10 5.21 0.00 26.18 46.00 -19.82 101.00 58.00
884.57 -0.09 2044 5.26 0.00 25.61 46.00 -20.39 101.00 138.00

30M — 1GHz Open Field Radiated Emissions (Vertical) Channel 1, 6, 11

Operator:JerryChiou

Temperature(C):25

Humidity(%0):63

Frequency | RxAmp. | AntFact | CableLoss | PreAmpGain | Corrct.Emi. Limit Margin | Ant.Pos. | TablePos.
MHz (dBuv) | (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) (cm) (deg)
3291 9.77 16.88 1.07 0.00 27.73 40.00 -12.27 101.00 295.00
56.19 16.11 7.10 131 0.00 2451 40.00 -15.49 101.00 54.00
69.77 21.02 6.11 153 0.00 28.66 40.00 -11.34 101.00 323.00
95.96 2355 9.91 179 0.00 35.26 43.50 -8.24 101.00 28.00
106.63 14.66 11.79 1.93 0.00 28.38 43.50 -15.12 101.00 349.00
124.09 11.63 12.27 2.00 0.00 25.91 43.50 -17.59 101.00 349.00
133.79 16.26 1157 214 0.00 29.97 43.50 -13.53 101.00 349.00
140.58 18.30 1114 2.17 0.00 3161 43.50 -11.89 101.00 349.00
150.28 19.20 10.20 2.33 0.00 31.73 4350 -11.77 101.00 349.00
590.66 4.16 18.76 4.46 0.00 27.37 46.00 -18.63 101.00 269.00

NOTE:

» During thePre-test, the EUT hasbeen tested for Channel 1,6, 11 transmit from Main and Aux antenna respectively to get al
the critical emission frequencies. Inthefinal test al thecritica emission frequencies has been tested and the test data are listed
above.

» Margin= Corrected Amplitude — Limit
Corrected Amplitude = Radiated Amplitude + Antenna Correction Factor + Cable Loss - Pre-Amplifier Gain

A margin of -8dB means that the emission is 8dB below the limit
All frequenciesfrom 30MHz to 1GHz have been tested
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545 Test Data(1GHz—-25GHz2) .

-40-

1GHz~25 GHz (Horizontal), Channel 1: 2412 MHz

FCC ID:HLEPAS500

Operator:JerryChiou RBW:1MHz
Humidity(%):39
Temperature(C):22
Frequency Rx_R. Ant_F. Cab L. PreAmpl Emisson Limit Margin A.Tower T.Table
MHz dBuv dB/m dB dB dBuV/m dBuv/m dB cm deg
2598.4 40.77pk 30.94 1.38 24.92 48.16 54.00av -5.84 102 231
4818.18 34.82pk 34.11 5.14 27.49 46.58 54.00av =142 100 18
1GHz~25 GHz (Vertical), Channel 1: 2412 MHz
Operator:JerryChiou RBW:1MHz
Humidity(%):39
Temperature(C):22
Frequency Rx_R. Ant_F. Cab L. PreAmpl Emisson Limit Margin A.Tower T.Table
MHz dBuv dB/m dB dB dBuV/m dBuv/m dB cm deg
2613.39 40.86pk 30.95 1.38 24.94 48.25pk 54.00av -5.75 102 236
4818.18 34.12pk 34.11 5.14 27.49 45.87pk 54.00av -8.13 100 18
Note:

»  According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-pesk) detection , if

the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

“ * 7 Fundamental Frequency
“**7- Not in the restricted band, Limit level=Fundamental Emission-20dB

“ pk’: peak mode

“av”: average mode
“---: No meter reading data due to the emission level is smaller than spectrum noise level.

Margin=Corrected Amplitude — Limit
Corrected Amplitude=Radiated Amplitudet+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

A margin of -8dB means that the emission is 8dB below the limit.

Il frequenciesfrom 1GHz to 25 GHz have been tested.

I nter national Standards Laboratory

>
>
>
>
>
»  The Spectrum noise level+Correction Factor < Limit - 6 dB
>
>
>
A

Report Number: 1SL-07LRO16FC

HC LAB:NVLAP.200234-0;VCCI: R-341,C-354; NEMKO:ELA 113A;BSMI:SL2-IN-E-0037,SL2-R1-E-0037, TAF:1178; IC:1C4067
LT LAB: NVLAP.200234-0,VCCI: R-1435,C-1440,NEMKO:ELA 113B; BSMI:SL2-IN-E-0013, TAF:0997; IC:IC4164-1




FEUEEDRARLE
lamiatona S Labaary

1GHz~25 GHz (Horizontal) , Channedl 6: 2437 MHz

-41-
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Operator:JerryChiou RBW:1MHz
Humidity(%0):39
Temperature(C):22
Frequency Rx_R. Ant_F. Cab_L. PreAmpl Emisson Limit Margin A.Tower T.Teble
MHz dBuv dB/m dB dB dBuV/m dBuv/m dB cm deg
2550.95 39.80pk 30.92 1.37 24.88 47.22pk 54.00av -6.78 102 216
1GHz~ 25 GHz (Vertical), Channd 6: 2437 MHz
Operator:JerryChiou RBW:1MHz
Humidity(%6):39
Temperature(C):22
Frequency Rx_R. Ant_F. Cab L. PreAmpl Emisson Limit Margin A.Tower T.Table
MHz dBuv dB/m dB dB dBuV/m dBuv/m dB cm deg
4861.64 32.05pk 34.27 5.13 2743 44.03pk 54.00av -9.97 100 14
Note:

» According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-peak) detection , if

the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

“* " Fundamental Frequency
“**7- Not in the restricted band, Limit level=Fundamental Emission-20dB

“ pk”: peak mode

“av": average mode
“---: No meter reading data due to the emission level is smaler than spectrum noise level.

Margin=Corrected Amplitude — Limit
Corrected Amplitude=Radiated Amplitude+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gan

A margin of -8_dB means that the emission is 8dB below the limit.
Il frequenciesfrom 1GHz to 25 GHz have been tested.
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1GHz~ 25 GHz (Horizontal), Channd 11: 2462 MHz

Operator:JerryChiou RBW:1MHz
Humidity(%0):39
Temperature(C):22
Frequency Rx_R. Ant_F. Cab_L. PreAmpl Emisson Limit Margin A.Tower T.Teble
MHz dBuv dB/m dB dB dBuV/m dBuv/m dB cm deg
2540.96 40.33pk 30.92 1.37 24.87 47.74pk 54.00av -6.26 102 213
4919.58 31.97pk 34.49 5.13 27.35 44.24pk 54.00av -9.76 100 8
1GHz~ 25 GHz (Vertical), Channd 11: 2462 MHz
Operator:JerryChiou RBW:1MHz
Humidity(%0):39
Temperature(C):22
Frequency Rx_R. Ant_F. Cab_L. PreAmpl Emisson Limit Margin A.Tower T.Teble
MHz dBuv dB/m dB dB dBuV/m dBuv/m dB cm deg
257842 39.32pk 30.93 1.37 24.90 46.72pk 54.00av -7.28 102 225
4919.58 32.34pk 34.49 5.13 27.35 44.61pk 54.00av -9.39 100 8
Note:

» According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-peak) detection , if
the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

» “*": Fundamenta Frequency

»  “**":Not in the restricted band, Limit level=Fundamental Emission-20dB

»  “pk’: peak mode

» “av": average mode

» “---": No meter reading data due to the emission level is smaller than spectrum noise level.

> The Spectrum noise level+Correction Factor < Limit - 6 dB

» Margin=Corrected Amplitude — Limit

» Corrected Amplitude=Radiated Amplitude+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gan

» A margin of -8dB means that the emission is 8dB below the limit.

All frequenciesfrom 1GHz to 25 GHz have been tested.
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5.5 Band Edge M easur ement

5.5.1 Test Procedure (Conducted)

1.

2.
3.

The transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer

Detector function: Peak mode

SPAN: 100MHz

RBW: 100KHz

VBW: 100KHz

Center frequency: 2.4GHz, 2.4835GHz.

Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed

Find the next peak frequency outside the operation frequency band

55.2 Test Setup (Conducted)

Spectrum
EUT Andyzer
5.5.3 Test Data:
Table: Band Edge measurement (Conducted)
Temp. (?C): 25
Test Engr: Jerry Chiou Humidity (%): 50
Carrier -
Spectrum .
Frequency . Outsideband .
Channel Reading Limit: >30dB Pass/Fail
(MH2z) (dBuV) (dB)
1 2417.9 104.19 ---
Outside band 2400 73.6 30.59 Pass
11 2466.3 104.4 -—-
Outside band 2483.5 64.21 40.19 Pass

Note: Two RF output( MAIN & AUX) have been test,the worse data shown above.
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Band Edge Conducted measur ement
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Band Edge Conducted M easurement
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5.5.4 Test Procedure (Radiated)

1.

5.

Antenna and Turntable test procedure same as Radiated Emission Measurement.
Equipment mode: Spectrum analyzer

Detector function: Peak mode

SPAN: 100MHz

RBW: 1MHz

VBW: 3MHz

Center frequency: 2.395GHz, 2.48GHz.

Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed.

Find the next peak frequency outside the operation frequency band

For peak frequency emission level measurement in Restricted Band

Change RBW: 1MHz

VBW: 10Hz

Span: 100MHz.

Get the spectrum reading after Maximum Hold function is completed.

555 Test Setup (Radiated)
Same as Radiated Emission Measurement
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556 Test Data
Table Band Edge measurement (Radiated)
Temp. (?C): 25
Test Engr: Jerry Chiou Humidity (%): 50
Frequenc : —_— dBc dBc - :
v Spectrum| Correction | Emission (Limit: | ( Limit Limit | Equip. | Pass
Description (MHz) | Reading | Factor Level |>30dBc) 20d>Bc) (dBuv/m)| Setup | or
(dBuwv) | (dB/m) |(dBuV/m) VBW | Fail
Channel 1 | 5419 | 5760 | 3548 | 9317 | - | - | - |10Hz| -
(average mode)
Channel_1
(peak mode) 2419.3 | 68.59 35.48 104.07 --- --- 3MHz| ---
Outsdeband | 5400 | 2421 | 3548 | 5969 | 3348 | - - | 10Hz | Pass
(average mode)
Ousdeband | 5400 | 4404 | 3548 | 8042 | -- | 2365| -- |3MHz| Pass
(peak mode)
Channel 11 | 1655 | 6095 | 355 | 9645 | - — | 10Hz| -
(average mode)
Channel_11
(peak mode) 2462.6 72.1 355 107.6 --- --- 3MHz| ---
outsideband | a55 | 171 | 3551 | 5261 | 4384 | - — | 10Hz | Pass
(average mode)
Outsdeband | 5404 4 | 3416 | 3551 | 69.67 | - | 37.93 | -- |3MHz|Pass
(peak mode)
Channel_1
Restricted band 2390 27.09 35.47 62.56 --- --- 74 3MHz| Pass
(peak mode)
Restricted band
(average mode) 2390 9.83 35.47 45.3 --- --- 54 10Hz | Pass
Channel_11
Restricted band | 2484.4 | 34.16 | 3551 69.67 74 | 3MHz| Pass
(peak mode)
Resrictedband | a3 5 | 171 | 3551 | 5261 | — | — | 54 |10Hz|Pass
(average mode)
Note:

» The Spectrum plot of emission level measurement in Restricted band is attached.

» Emission Level=Spectrum Reading+Correction Factor

» Correction Factor=Antenna Factor+cable |loss—amplifier gain

» Both Horizonta and Vertica polarizaion have been tested and the worst datais listed above.
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Band Edge measurement for radiated emission in Restricted Band(Radiated)
Peak M ode (Channel 1)

REF 81.0 dBuV MKR 2.4193 GHz
10dB/ i View Posi B_Blank Horm 68.59 dBpV
LOF| HKR Setup
MARKER 1 1
P T I I e Wm L ol & i e, & Marker Ho.
P i e TR T v e i G
: 2 o [ — —
e E
Marker
ON
: Marker
CENTER 2.3750 GHz N SPAN 100.0 MHz OFF
#RBY 1 MH=z #/BY 3 MHz #5WP 200 ms ATT O dB

4
Active
Marker

Reset
Marker

Band Edge measurement for radiated emission in Restricted Band(Radiated)
Average Mode (Channel 1)

REF 81.0 dBpv MKR 2.4190 GHz

10dB/ _fi_View HMNorm B_Blank Horm 57.69 dBuV
LOF Harker
MARKER 1
24190 GHe |ofeood| Hlzodine:
. X B £ B
| R _OH |
i 1 =
g P . MKR Step
. _ [AGTD [ 1L ]
CENTER 2.3750 GHz ; SPAH 100.0 MHz
#*RBY 1 MH=z *VBY 10 Hz SWP 20 s ATT 0 dB

5
Multi
Marker

2/2.more |
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RS

Band Edge measurement for radiated emission in Restricted Band(Radiated)
Peak Mode (Channel 11)

REF 76.0 dBuV MKR 2.4655 GH=z
10dB/ fi_View Posi B_Blank Posi 60.95 dBup¥
LOF HKR Setup
MARKER 1
Py e Marker Ho.
GO Irrires :
/ g =
: e : z
e , _ , Marker
OH
=
Marker

CENTER 2.5000 GHz ~ SPAN 100.0 MHz OFF
#RBY 1 MHz  *VBW 10 Hz SWP 20 s *ATT O dB

% i fctive

Marker

Reset
Marker

Band Edge measurement for radiated emission in Restricted Band(Radiated)
Average Mode (Channel 11)

REF 76.0 dBuV

MKR 2.4626 GHz

10dB/ A _View Posi B_Blank Posi 72.10 dBuV
LOF 4 HKR Setup
MARKBER. 1
e e L | Marker Ho.
Wi d o o e H E !
: P |
”“’i\;_ -—2
OH
: Marker
CENTER 2.5000 GHz N ~ SPAN 100.0 MHz OFF
#*RBY 1 HH=z #*VBYW 3 HH=z #SWP 200 ms *ATT 0 dB

é 4 ﬁct'ive
4 Marker
Reset
Marker
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5.6 RF Exposure M easurement [Section 15.247(b)(4) & 1.1307(b)]

See SAR report
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5.7 DSSS Peak Power Spectral Density [Section 15.247(d) ]

5.7.1 Test Procedure

1.  TheTransmitter output of EUT was connected to the spectrum anayzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN:1.5MHz
RBW: 3KHz
VBW: 30KHz
Center frequency: fundamenta frequency tested.
Sweep time= 500 sec.
2. Using Peak Search to read the peak power after Maximum Hold function is

completed.

5.7.2 Test Setup

Spectrum
EUT Andyzer
5.7.3 Test Data
Maximum Peak Output Power Density
Temp. (?C): 25
Test Engr: Jerry Chiou Humidity (%): 50
Frequency Spectrum | CableLoss | peak Power Limit
Chennel (MHz) Reading (dB) Output (dBm/3KHz) | Pass/Fail
(dBm/3K Hz2) (dBm/3KHz)
1 2412 -17.91 1.1 -16.81 8 Pass
6 2437 -16.38 1.1 -15.28 8 Pass
11 2462 -16.46 11 -15.36 8 Pass
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Channdl 1
REF 20.0 dBn MKR 2.413217 GHz
10dB/ Aa_View Posi B_Blank Posi -17.91 dBm
Trace A
oWP 1
o ) %1% Write A
Z
Vieu A
k]
| g i Blank &
! Tl T r'n 4
Max Hold
A
s
Detector
[ Sample |
&
Tre Menu
A~ B |
T
CENTER 2.412860 GHz SPAN 1.500 HMHz 1/2 ,more
*RBY 3 kH=z #VBYW 30 kHz *5WP 500 s *ATT 30dB
Channdl 6
REF 20.0 dBnm MKR 2.441350 GHz
1048/ A _View Posi  B_Blank Posi -16.38 dBmn
Trace fA
SWP 1
e s Wite A
z
View &
3
Blank &
| 1 4
Max Hold
A
-
Detector
[ Sample |
&
Trc Henu
Fa B |
T
CENTER 2.441350 GHz SPAN 1.500 HHz 1/2 ,more
*RBYW 3 kH=z *UBYW 30 kH=z *SWP 500 s *ATT 30dB
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Channdl 11
REF 20.0 dBm MKR 2.460110 GH=z
10dB/ f_Vieuw Posi B_Blank Posi -16.46 dBm
Trace A
SWP 1
508 s Write A
z
View A
3
Wﬁw Wﬁ Y HWM’\WWW Blank A
1 ' Tl 4
Max Hold
A
s
Detector
[Sarels ]
&
Trc Menu
Fa—[ B |
T
CENTER 2.460105 GHz SPAN 1.500 MHz 142 nore
#RBYW 3 kH=z #YBYW 30 kH=z *5WP 500 s *ATT 3048
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6. TEST RESULTS (Bluetooth)

6.1 Powerline Conducted Emissions

6.1.1 EUT Configuration

The EUT was set up on the non-conductive tablethat is 1.0 by 1.5 meter, 80cm above ground.
Thewall of the shielded room was located 40cm to the rear of the EUT.

Power to the EUT was provided through the LISN. Theimpedance vs. frequency characteristic
of the LISN is complied with the limit used.

Both lines (neutral and hot) were connected to the LISN in series at testing. A coaxia-type
connector which provides one 50 ohms terminating impedance was provided for connecting
thetest instrument. The excesslength of the power cord was folded back and forth at the center
of the lead so as to form a bundle not exceeding 40cm in length.

Any changes made to the configuration, or modifications made to the EUT, during testing are
noted in the following test record.

If the EUT is a Persona Computer or a peripheral of persona computer, and the persona
computer has an auxiliary AC outlet which can be used for providing power to an externa
monitor, then al measurements will be made with the monitor power from first the
computer-mounted AC outlet and then a floor-mounted AC outlet.

6.1.2 Test Procedure

The system was set up as described above, with the EMI diagnostic software running. The
main power line conducted EMI tests were run on the hot and neutral conductors of the power
cord and the results were recorded. The effect of varying the position of the interface cables
has been investigated to find the configuration that produces maximum emission.

At the frequencies where the peak values of the emissions were higher than 6dI3 below the
applicable limits, the emissions were also measured with the quasi-peak detectors. At the
frequencies where the quasi-peak values of the emissions were higher than 6di3 below the
applicable average limits, the emissions were also measured with the average detectors.

The highest emissions were analyzed in details by operating the spectrum analyzer in fixed

tuned mode to determine the nature of the emissions and to provide information which could
be useful in reducing their amplitude.

6.1.3 EMI Receiver/Spectrum Analyzer Configuration (for the frequenciestested)

Frequency Range 150 KHz--30MHz
Detector Function Quasi-Peak/Average
Bandwidth (RBW) 9KHz
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6.1.4 Test Data:
Power Line Conducted Emissions (Hot) Channel 00, 39, 78
Operator:JerryChiou
Temperature(C):25
Humidity(%0):63
Frequency | LISNLoss | Cableloss QPCorrct. QPLimit | QPMargin | AVECorrct. | AVELimit | AVEMargin
MHz (dB) (dB) Amp.(dBuV) (dBuv) (dB) Amp.(dBuV) (dBuVv) (dB)
0.31888 0.16 0.10 35.96 61.17 -25.22 27.75 51.17 -23.42
0.59026 0.20 0.07 18.72 56.00 -37.28 9.84 46.00 -36.17
0.69173 0.20 0.07 23.05 56.00 -32.95 13.28 46.00 -32.72
0.94353 0.20 0.07 18.39 56.00 -37.61 7.59 46.00 -38.40
0.94896 0.20 0.07 16.88 56.00 -39.12 7.13 46.00 -38.87
1.04826 0.20 0.07 19.70 56.00 -36.30 8.76 46.00 -37.24
2.5502 0.33 0.10 25.24 56.00 -30.76 12.90 46.00 -33.10
4.2683 0.40 0.14 1341 56.00 -42.59 5.52 46.00 -40.48
463551 0.41 0.15 11.88 56.00 -44.12 5.89 46.00 -40.11
8.99686 0.45 0.20 2381 60.00 -36.19 17.53 50.00 -32.47
CISPR22 Class B Z o
International Standards Laboratory Conduction 02 W
Phase Class B Test Graph PK Read
80,0 X QP Read
70.01
; 60.0-1
s 50.0-4-
2
g 40.0-4-
?E:- 30.01
< 2004

[
100.0K

Operator: Jerry Chiou

Frequency (Hz)

1
100.0M
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FCC ID:HLEPAS500

Power Line Conducted Emissions (Neutral) Channel 00, 39, 78
Operator:JerryChiou
Temperature(C):25

Humidity(%0):63
Frequency | LISNLoss | CableLoss | QPCorrct. QPLimit | QPMargin | AVECorrct. | AVELimit | AVEMargin
MHz (dB) (dB) Amp.(dBuV) (dBuV) (dB) Amp.(dBuV) (dBuv) (dB)
0.32133 0.40 0.10 37.87 61.10 -23.24 29.61 51.10 -21.50
0.58298 0.40 0.07 16.17 56.00 -39.83 7.62 46.00 -38.38
0.59173 0.40 0.07 15.75 56.00 -40.25 6.95 46.00 -39.05
0.64838 0.40 0.07 18.86 56.00 -37.14 8.02 46.00 -37.98
0.75195 0.40 0.07 22.83 56.00 -33.17 12.40 46.00 -33.60
1.20316 0.50 0.07 25.12 56.00 -30.88 14.37 46.00 -31.63
1.58263 0.50 0.08 21.70 56.00 -34.30 12.05 46.00 -33.95
2.94153 0.50 0.11 2345 56.00 -32.55 12.25 46.00 -33.75
3.05674 0.50 0.12 20.01 56.00 -35.99 10.06 46.00 -35.94
9.07227 0.50 0.20 25.33 60.00 -34.67 18.74 50.00 -31.26
S
CISPR22 Class B —- Limit AV
International Standards Laboratory Conduction 02 TT e i
Neutral Class B Test Graph ~ PKRead I
80.0 X QpRead !
-2 o AVG Rea
70.0
—~ 600 T
2 R=~<
S 50.0 \v‘ \\\\\\\\ I
% 40.0 L‘e\\* )
£ e
i 30.0 a
€
<

T
100.0K

Operator: Jerry Chiou

Frequency (Hz)

+—+
100.0M

*NOTE:

During the test, the EMI receiver was set to Max. Hold then switch the EUT Channel between 00, 39,
78 to get the maximum reading of all these channels.
Margin = Amplitude + Insertion Loss- Limit
A margin of -8dB means that the emission is 8dB below the limit
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6.2 FHSS Maximum Peak Output Power

6.2.1 Test Procedure
The Transmitter output of EUT was connected to the peak power anayzer.

6.2.2 Test Setup

EUT

-56-

6.2.3 Test Data

Test Engineer:Jerry Chiou

Maximum Peak Output Power

Peak Power
Andyzer

FCC ID:HLEPAS500

Temperature ( ):25
Humidity (%):55

Erequen Analyzer Cable |Peak Power | Peak Power Limit
Channd equency Reading L oss Output Output PasyFail
(Mhz) (dBm) (dB) (MW) (dBm) (dBm)
00 2402 2.17 1.10 2.12 3.27 30 Pass
39 2441 2.13 1.10 2.10 3.23 30 Pass
78 2480 1.89 1.10 1.99 2.99 30 Pass
REF 10.0 dBm HER 2.401994 GHz
10dB/ A_VYiew Posi B_Blank Posi 2.17 dBm
Freq
CENTER 1
2.402000 e Center
/ z
Start
b
Stop
a4
CF Step
|nUTﬂ MHL
E;eq Offset]
OH |DFF
= Channel
Setting
k¢
CENTER 2.402000 GHz SPAN 3.000 MHz 1/2 more
#REW 1 HH=z #VBW 3 HH=z #5WP 20 ms #ATT 2048
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